LITHIUM CELLS OR BATTERIES TEST SUMMARY
IN ACCORDANCE WITH SUB-SECTION 38.3
OF MANUAL OF TEST AND CRITERIA

BATTERY TRANSPORTATION INFORMATION

Name of cell, battery or product manufacturer, as |Cell, battery or product manufacturer’'s contact

applicable: information to include address, phone number, email
Item Number : CR3677X address and website for more information:
Item Name : CR3677X
Item Description : Lithium Metal Battery Cell Tohoku Murata Manufacturing Co., Ltd.

1-1 Shimosugishita, Takakura, Hiwada—machi,
Koriyama—shi, Fukushima, 963-0531 Japan

Phone: +81-24-955-7834

e—mail: tmm-unr—smry@murata.com

Website: https://www.murata.com/en—global/group/tohokumurata

Name of the test laboratory to include address, A unique test report Date of the test report:
phone number, email address and website for more [identification number:
information: UN38.3—-CR3677X 1-June—22
Tohoku Murata Manufacturing Co., Ltd. List of tests conducted and results (i.e., pass/fail):
1-1 Shimosugishita, Takakura, Hiwada—machi,
Koriyama—shi, Fukushima, 963-0531 Japan Test T.1: Altitude Simulation : Pass
Phone: +81-24-955-7834 Test T.2: Thermal Test . Pass
e-mail: tmm—unr—smry@murata.com Test T.3: Vibration . Pass
Website: https://www.murata.com/en—global/group/tohokumurata | Test T.4: Shock : Pass
Description of cell or battery to include at a Test T.5: External short circuit: Pass
minimum: Lithium ion or Lithium metal cell or Test T.6: Impact - Pass
battery; Mass; Watt—hour rating, or lithium content; | Test T.7: Overcharge : Not applicable
Physical description of the cell/battery; and Model | Test T.8: Forced discharge - Pass
Cell/battery Type Lithium Metal Testing additional comments:
Cell or Battery : Cell
LC or W/h rating :0.57g:
Cell or Battery Weight 20.0¢g

Physical description
:Lithium Metal Battery Cell(Coin shaped)

Reference to assembled battery testing Reference to the revised edition of the Manual of
requirements, if applicable (i.e., 38.3.3;(f) and Test and Criteria used and to amendments thereto,
38.3.3;(g): if any:

Not Applicable Revision 6 Amendment 1

PRODUCT CLASSIFICATION FOR TRANSPORT (According to UN — DGP)

UN Classification: Proper Shipping Name:

UN3090 Lithium Metal Battery Cell
Signature with name and title of This document remains valid as long as no changes,
signatory as an indication of the validity |modification, or additions are made to the model(s) described
of information provided: in this document, after being transported from a Tohoku
Hideaki Takahashi Murata Manufacturing.

The model(s) has (have) been classified according to the
applicable transport regulations and the UN Manual of Tests
and Criteria as of the date of the certification, The model(s)
Date document was generated: must be packed, labeled, and documented according to
1-June—22 country and other international regulations for transportation.
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muRata

INNOVATOR IN ELECTROMNICS

Tohoku Murata Manufacturing Co., Ltd.
1-1 Shimosugishita, Takakura, Hiwada-machi,
Koriyama-shi, Fukushima 963-0531 JAPAN

Phone: +81 24 955 7834 / Fax: +81 24 958 5827
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DI AEMEREEE/Lithium cell or battery Certification

No: UN38.3-CR3677X
Date: June 1,2022
1. mEEM “Cell (m>>2J)LtIL/Single cell O=>2)L1JL)\w 51— /Single cell battery)
(I#HEE5th,Battery(Pack) (tzJL##hR%.~ Composition of cell : )
2 . #7842 Model Name : CR3677X Cell Type : CR3677X (muRata) (Made in Japan)

Murata Model Name : CR3677X

3. i & %&./Customer : Murata Manufacturing Co.,Ltd.

4 . [EEENIEST X MER /Test results of the UN Recommendations on the Transport of Dangerous Goods

EEENI ST A MROHIERE (38.3UFILAEHM) TR NMER/ "
= ; fE% /Remarks
NO X RIEHTest item Test results
T1 [BE> =1L —= 3> (Altitude simulation) OK
T2 |'REER (Thermal test) OK
T3 |¥=E) (Vibration) OK
T4 |#&Z (Shock) OK
T5 |91MEBFEHE (External short circuit) oK
T6 |E#E (Crush) OK
T7 |[¥BFEE (Overcharge) - —REMIIXTRIY/Primary battery is not applied.
T8 |5#HIANE (Forced discharge) OK

sHERSEHER / Tested Date(T1~T5, T8) : 2018/08/27 ~2018/09/20
(T6) : 2018/9/21
W RERENER / Tested Date for Package : 2019/06/06~2019/07/31

5 . iFF4& /Rated

5B /Item #R4%fB./ Specification &% /Remarks
INHREEIE /Nominal voltage 3V
N2/ Nominal capacity 2000mAh
WUFOLASHEAggregated lithium content 0.57g

TR MER(SEEE)SER (UN Manual of Tests and Criteria 6th revised edition Amendment 1, Part III, subsection 38.3)(CHELY
HERUICHR THhD I L&AV ULET,

We, Tohoku Murata Manufacturing Co., Ltd., hereby certify that above results are confirmed in accordance with the Manual of
Tests and Criteria of the UN Recommendations on the Transport of Dangerous Goods, 6th revised edition, Part I, subsection
38.3.

P et

Hideaki Takahashi
Quality Assurance Department
Tohoku Murata Manufacturing Co., Ltd.




No.: UN38.3-CR3677X

EEE SR R 1 DATE: June 1,2022
Test Result of UN Recommendations Part 1 PAGE: 2 of 6 Page
##E4 / Murata Model Name | CR3677X(Made in Japan)
SAERI5 AR / Test Company M=t RAABERER BILSEEFT
{£7F / Address T963-0531 2SR MILUTMBEMBNSE T T1-1 BEE / Tel. +81-24-958-3811
EKER= / Test Room REMHERE /| FHRE SAERHARY / Test Dates 2018/8/28~9/28
et it 5 o UN Manual of Tests and Criteria 6th revised edition Amendment 1, Part IIl, sub-section
¥ E E# / Criterion
38.3
sHERB 5 / Test Name TLEEY S a2 L— 3 VBB Altitude Simulation
£s . A EX AT / Before SHERTR / After /%i,;szoi oovans e
No. Conditions mass (q) OCV (V) mass (q) oCV (V) <0206 51> 90%1E / Occurrence
1 19.873 3.180 19.873 3.184 0.00 100.1 N
2 19.871 3.179 19.871 3.183 0.00 100.1 N
3 19.894 3.183 19.894 3.186 0.00 100.1 N
4 19.831 3.181 19.831 3.184 0.00 100.1 N
5 RKE / 19.876 3.179 19.875 3.182 0.00 100.1 N
6 Undischarged 19.883 3.182 19.883 3.183 0.00 100.0 N
7 19.878 3.178 19.877 3.181 0.00 100.1 N
8 19.885 3.179 19.884 3.183 0.00 100.1 N
9 19.902 3.179 19.902 3.183 0.00 100.1 N
10 19.891 3.175 19.890 3.178 0.00 100.1 N
11 19.871 19.870 0.00 N
12 19.842 19.841 0.00 N
13 19.867 19.867 0.00 N
14 19.887 19.887 0.00 N
15 EERE/ 19.849 19.849 0.00 N
16 Fully discharged 19.848 19.848 0.00 N
17 19.892 19.891 0.00 N
18 19.852 19.852 0.00 — N
19 19.869 19.868 0.00 N
20 10.882 | _ 10.882 | _ 0.00 _ N
HERZ TR / Test Name T2:;BEHER Thermal
No. Conditions mass (g) OCV (V) mass (g) OCV (V) <0.2%LLF> 90%L1E / Occurrence
1 19.873 3.184 19.869 3.228 0.02 101.4 N
2 19.871 3.183 19.870 3.227 0.01 101.4 N
3 19.894 3.186 19.894 3.230 0.00 101.4 N
4 19.831 3.184 19.830 3.228 0.01 101.4 N
5 RHE / 19.875 3.182 19.875 3.227 0.00 101.4 N
6 Undischarged 19.883 3.183 19.882 3.225 0.01 101.3 N
7 19.877 3.181 19.877 3.226 0.00 101.4 N
8 19.884 3.183 19.884 3.227 0.00 101.4 N
9 19.902 3.183 19.902 3.227 0.00 101.4 N
10 19.890 3.178 _ 19.890 3.225 _ 0.00 101.5 _ N
11 19.870 19.870 0.00 N
12 19.841 19.841 0.00 N
13 19.867 19.867 0.00 N
14 19.887 19.886 0.00 N
15 TEeRE/ 19.849 19.848 0.00 N
16 Fully discharged 19.848 19.848 0.00 N
17 19.891 19.891 0.00 N
18 19.852 19.852 0.00 N
19 19.868 19.868 0.00 i N
20 19.882 19.881 0.00 N
BERMAE /| Mass Loss (%) |0 BtEE <19:05%LUTFT wig < EMEE < 750: 0.2%LF o759<BEMEE :0.1%LTF
BB R <Rupture> &AM F <Fire> & D <Disassembly> #H1EE): V <Venting>
(3% / Occurrence] JR&: L <Leakage> E&7L:N <No rupture, No fire, No disassembly, No venting, No leakage>




No.: UN38.3-CR3677X
EEEIERR ER 2 DATE: June 1,2022
Test Result of UN Recommendations Part PAGE: 3 of 6 Page
HERL ¥R / Test Name T3:#RENEAER Vibration
x5 BT LA s E& i1 / Before FHERT% / After /El\/i}?%ofs v B%
No Conditions mass (g) OCV (V) mass (g) ocV (V) | <0201 F> 90%1 E / Occurrence
1 19.869 3.228 19.868 3.225 0.00 99.9 N
2 19.870 3.227 19.870 3.226 0.00 100.0 N
3 19.894 3.230 19.893 3.229 0.00 100.0 N
4 19.830 3.228 19.830 3.227 0.00 100.0 N
5 RIRE / 19.875 3.227 19.875 3.226 0.00 100.0 N
6 Undischarged 19.882 3.225 19.878 3.212 0.02 99.6 N
7 19.877 3.226 19.877 3.225 0.00 100.0 N
8 19.884 3.227 19.884 3.223 0.00 99.9 N
9 19.902 3.227 19.901 3.226 0.00 100.0 N
10 19.890 3.225 19.890 3.224 0.00 100.0 _ N
11 19.870 19.870 0.00 N
12 19.841 19.841 0.00 N
13 19.867 19.867 0.00 N
14 19.886 19.887 0.00 N
15 EEWE / 19.848 19.848 0.00 N
16 Fully discharged 19.848 19.848 0.00 N
17 19.891 19.891 0.00 N
18 19.852 19.852 0.00 N
19 19.868 19.868 0.00 N
20 19.881 | _ 19.881 | _ 0.00 _ N
HERZ 5 / Test Name T4 HEHEX Shock
= 47 JLIREE SLEX A1 / Before SHERTE / After /E:A%sl};j,i)i oovE BHE
No Conditions mass (g) | ocv (V) | mass(g) | ocV (V) |<oomepifs| ot / Oceurrence
1 19.868 3.225 19.868 3.227 0.00 100.0 N
2 19.870 3.226 19.870 3.229 0.00 100.1 N
3 19.893 3.229 19.893 3.231 0.00 100.1 N
4 19.830 3.227 19.830 3.229 0.00 100.1 N
5 RNE / 19.875 3.226 19.875 3.228 0.00 100.1 N
6 Undischarged 19.878 3.212 19.878 3.216 0.00 100.1 N
7 19.877 3.225 19.877 3.227 0.00 100.1 N
8 19.884 3.223 19.884 3.226 0.00 100.1 N
9 19.901 3.226 19.901 3.227 0.00 100.0 N
10 19.890 3.224 19.890 3.226 0.00 100.1 _ N
11 19.870 19.870 0.00 N
12 19.841 19.841 0.00 N
13 19.867 19.867 0.00 N
14 19.887 19.887 0.00 N
15 SEEWE/ 19.848 19.848 0.00 N
16 Fully discharged 19.848 19.848 0.00 N
17 19.891 19.891 0.00 N
18 19.852 19.852 0.00 N
19 19.868 19.868 0.00 N
20 19.881 19.881 0.00 N

G EiFA = | Mass Loss (%)

D BME=E <1g9: 0.5%LUT

mlg = EMEE = 759: 0.2%LLF

o759 < BHMEE : 0.1%LUT

[3R & / Occurrence]

BB R <Rupture>
JRi: L <Leakage>

FEN: F <Fire>

&% D <Disassembly>
EEZL: N <No rupture, No fire, No disassembly, No venting, No leakage>

F#4EEN: V <Venting>




No : UN38.3-CR3677X
Date: June 1,2022

EEENE AR AR 3 Page: 4 of 6 Page
Test Result of UN Recommendations Part 3
HERB R / Test Name T5: 5 &4 BR External Short Circuit
g2| YUTILIREE RAREEE
No. Conditions / Max. Surface Temperature 170°C= BRHER/ Oocurrence
1 64°C N
2 63°C N
3 60°C N
4 65°C N
5 RRE / 62°C N
6 Undischarged 61°C N
7 65°C N
8 65°C N
9 64°C N
10 62°C N
11 59°C N
12 59°C N
13 59°C N
14 59°C N
15 EEWE / 59°C N
16| Fully discharged 59°C N
17 59°C N
18 59°C N
19 58°C N
20 58°C N

TR <Rupture> FEU:F <Fire> HEZ:D <Disassembly>

HR / Oceurrence B EZL:N <No rupture, No fire, No disassembly>

AERA TR / Test Name T6: [EiEER Crash
g2| HUTLKE RARERE
No. Conditions / Max. Surface Temperature 170°C= BZHeEL/ Ocourrence
1 170°CLLF N
2 170°CLLF N
RRE / s
3 : 170°CLLF N
7] Undischarged T70°C T N
5 170°CLLF N
6 170°CLLF N
7 170°CLLF N
ELWE / s
8 == 170°CLLF N
5 Fully discharged T70°C T N
10 170°CLLF N
HERE T7: ;B3 E Overcharge
%184} / Not Applicable
AHERE S / Test Name T8: ##I%E Forced Discharge
sl YUILRE .
No. Conditions IH&#ER/ Occurrence
1 N
2 N
3 N
4 N
5 ELWE / N
6 Fully discharged N
7 N
8 N
9 N
10 N

[TRZ / Occurrence] FMN:F <Fire> HZ: D <Disassembly> E&EZIL: N <No fire, No disassembly>




AIR

No . UN38.3-CR3677X

. = DATE
EEHERR WHagR " June 12022
Test Result of UN Recommendations for Package PAG% 5 of 6 Page
AR RSN ERAER  EBILBEA
Test Company e
2 T963-0531 BRI ANBUMATLTLL | S | +81-24-956-3811
Address _ _Tel
RAAR A FU NEEHTME B 2010/06/06 ~ 2010/07/31 |2 & 5 AB—1905—001
%%g?om Test Dates T Test No
CR3677X ) 120 pcs
R odel B UMY, T
Cell Model Name CR3677X Configuration Rl Package MM
IR=FI .
#ll/Pack G Number Il
Packing Groun Z#RlI/Packing Group Number _
& ,%EE/ Rill/lLength (L ) [%E@ /Wide (W)| &&/Height (H) | &£ /Gross Weight (kg)
D|men5|oqs and 342 mm 186 mm 150 mm 3.2 kg
Gross Weiaht
E TR B/Drop Test
HERER R DT-100B
i ik » = \'%E‘.'r 1.2m SEER  /Occurrence
Lestcondiion fDrop height EEERTE ECOHEL T
2N o] =TS £ IKME i=kAN
'%Tﬁ%(jﬂ‘] )/ 1E1B O T & flat on the bottom No Leakage, No damage liable to
Five (one for each KEZKEL ] ECOVREL U/

drop) 2EIB OFETHER flat on the to No Leakage, No damage liable to
9nd %ﬁ]ﬁﬂfﬁl KT ENE-Tw

3EIR D& T & flat on the lona side L\l:o Leakage, No damage liable to
=l ﬁ%ﬂ@’%:/ ZLWEEgE L/

ABE OF T AR

flat on the s%ort side No Leakage, No damage liable to
Y d=7— (") X%/ ELOWELL/
5th {st SEIR 0% T &R on a corner No Leakage, No damage liable to
XA—F— AEAREREZZ TR HEZER
Y E B A/ NERBRVKOEE. NERBOREINMUOE ICHES ¥E/ &H/0K
Criterion DREEBHNTLSBVABIWEFEUTRESEV, Judgment =

R&EREBEB/Stacking Test

HB%M/Test  condition No B4R /Occurrence
MO EEBRRE L/ 20 & 1 e BE- =& 7& U/No leakage, No

ckaage number stacked up 3m %?%a %Ei iNQ gg‘f; QE,Q,HQD
A eR Al 2B I/ PR - EH&#7X L/No leakage, No

L ) 114 kg 2 ) . .
Examination load calculation value ?”;‘Eg[l %Ei I?IQ g%m{:ailgn—m Sk N
— . pRER - BRI o leakage, No
S B& T E#E/Weight Load K 3 P& -
: i 9 80 9 distortion. No deterioration
HEREREI B> TREAESHV, HERE. BX0RS
HEE%/ MEBRS LS BLL. RFTOBREERULY, RiF#H Y E/ A1 IOK
Criterion EYOBEREFREICTILSBEHXNELTRESE | Judgment =
kl\o

weaHE

E1/0K

QMJ-19-01-06-F006-1, 2RFE2017/07/01



BOAT

No : UNBS38.3- CR3677X

R = DATE
EEgEsEE #HoER . June 1,2022
Test Result of UN Recommendations for Package PAG% 6 of 6 Page
SRS T B RALNERER BB
Test Company -
PRI T963-0531 BERFLTANEHITSE T T1-1 bl +81-24-958-3811
Address _ _Tel
RAAR A FU NEEHTME B 2010/06/06 ~ 2010/07/31 |2 & 5 AB—1905—001
%%g?om Test Dates T Test No
CR3677X ) 240 pcs
R odel B UMY, T
Cell Model Name CR3677X Configuration Rl Package MM
IR=FI .
#ll/Packing G Number Il
Packing Group Z#RlI/Packing Group Number _
Tk %5/ fil/length (L ) [ /Wide (W)| &&/Height (H) B B /Gross Weight (kg)
Dimensions and
Gross Weight 342 mm 186 mm 150 mm 5.7 kg
E TR B/Drop Test
SRR DT-100B
i ik » = \'%é_ 1.2m SEER  /Occurrence
Test condition [Drop heiaght EEERTT = CEEED
2N o] =TS £ IKME i=kAN
'%Tﬁ%(jﬂ‘] )/ 1E1B O T & flat on the bottom No Leakage, No damage liable to
Five (one for each REEKE- ELOVEEA L/

drop) 2EIB OFETHER flat on the to No Leakage, No damage liable to
9nd %ﬁ]ﬁﬂfﬁl KT ENE-Tw

3EIR D& T & flat on the lona side L\l:o Leakage, No damage liable to
=l ﬁ%ﬂ@’%:/ ZLWEEgE L/

ABE OF T AR

flat on the s%ort side No Leakage, No damage liable to
Y d=7— (") X%/ ELOWELL/
5th {st SEIR 0% T &R on a corner No Leakage, No damage liable to
XA—F— AEAREREZZ TR HEZER
HEEHE/ ARBBROKOBE. AEBBOREAMOE CHES Y A1 /0K
Criterion NDREEBNTEOBVABDIHENELTRES R, Judgment H

R&EREBEB/Stacking Test

HB%M/Test  condition No B4R /Occurrence
MO EEBRRE L/ 20 & 1 e BE- =& 7& U/No leakage, No

%(?oe number stacked up 3m %?%a %Ei iNQ g\g‘f; QE,Q/INIQDI - <
A .I_ . 114 kg , MBS c.; .oeaage, 0
Examination load calculation value %?%a %Ei iNQ gg‘f; QE,Q,HQD
oy - E &% L/No leakage, No

BRI EE/Weight Load k 3
BRI E{E/Weig oa 80 9 distortion. No deterioration

s HERFRAN B> TR RSV, RitRE. @Xorse N
HEER MEBES LS BSHL. RETOBREERULY, XEH HE/ A1 IOK
Criterion EYOBERETREILTDLRSIBEANELTREESKE Judgment H
(AR

weaHE

E1/0K

QMJ-19-01-06-F006-1, 2RFE2017/07/01
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